
Universal Journal of Environmental Research and Technology    

All Rights Reserved Euresian Publication © 2013 eISSN 2249 0256  

Available Online at: www.environmentaljournal.org 

Volume 3, Issue 3: 345-355    
 

 

 

Open Access         Research Article  

345 

Sharma et al. 

 

Assessment of Physicochemical Properties of Textile Wastewaters and Screening of 

Bacterial Strains for Dye Decolourisation   
 

Neha Sharma*, Sreemoyee Chatterjee, Pradeep Bhatnagar 

 

Department of Biotechnology, IIS University, Gurukul Marg, SFS Mansarovar 

Jaipur-302020, Rajasthan 

 

Corresponding author: nehamicrobiologist@gmail.com 

 

Abstract: 
Textile industries considerably contributes to water pollution of adjoining  surface water bodies which in 

turn remarkably alters biological, chemical and physical nature of the water  bodies. In the present 

investigation, textile wastewater samples were collected from Common Effluent Treatment Plant (CETP), 

Pali, Rajasthan, to monitor the quality of effluent generated by CETP. Grab Sampling was carried out in the 

months of October-2011 and April-2012 in accordance with standard procedures (APHA, 1998).The 

objectives of present study were to assess the major physicochemical parameters like temperature, pH, 

colour, DO, BOD, COD, alkalinity, chloride, hardness, nitrate, phosphate, TS, TDS of  inlet, primary 

clariflocculator, aeration tank and outlet .The second objective was to isolate and characterize  the  

indigenous bacterial strains which would decolourise textile diazo dye from the above mentioned sites. A 

total of 10 bacterial strains were isolated and were screened   for   their dye decolourising efficacy. The 

preliminary screening was carried out by plate assay which exhibited clear zones around bacterial colonies. 

The final screening was carried out in screening broth supplemented with 200mg/l diazo dye under standard 

conditions of temperature (37°C), pH(7.2) and  incubation period(48-72 hours). Dye decolurising efficacy of 

bacterial strains was expressed as decrease in absorbance (λmax=495.5nm) from initial 1.213 to final 

0.211,0.194.0.28 for Staphylococcus sp.(82.54%), Serratia sp.(84%) and Micrococcus sp.(76.57%)respectively.  

 

Keywords: CETP, Dye decolourising bacteria, Diazo dye, Physicochemical parameters. 

 

1.0 Introduction: 
Textile industry is one of the most important 

industries and generates enormous volumes of 

wastewater by virtue of its different operations 

like sizing, desizing, bleaching, mercerizing, dyeing 

and printing. (Yusuff and Sonebare,2004). The 

effluent from textile industry is strongly coloured 

and characterized by high pH, BOD, COD, chloride 

and suspended solids. Colour of effluent is 

attributed to extensive use of dyes which forms 

the major pollutant. Assessment of textile 

effluents in terms of physicochemical parameters 

has been   both a subject of national   and 

international repute. Nationally, it was reported 

that untreated or incompletely treated textile 

effluent from CETP, when discharged into surface 

water body rapidly depletes dissolved oxygen 

which increases BOD manifolds (Desai and Kore, 

2011). Pollution indicators like COD, alkalinity, 

suspended solids, dissolved solids of textile mill 

when fail to comply with standards, affects aquatic 

life (Joshi and Santani,2012). Physicochemical 

characteristics of dried chemical sludge of CETPS 

were also reported. (Patel and Pandey, 2008). The 

physicochemical parameters of untreated textile 

effluent has also been reported (Rao and Prasad, 

2011; Mohabansi et al., 2011; Paul et al., 2012). 

The effect of treated effluent of textile industry on 

biochemical constituents of fresh water fish has 

been reported (Noorjahan, 2010).Untreated and 

treated effluent of textile industry in different 

concentrations was studied for irrigational 

purposes (Garg and Kaushik, 2008). 

Internationally, physicochemical characterization 

of untreated textile effluent has also been 

reported (Nosheen et al., 2000; Yusuff and 

Sonebare,2004; Jamaluddin and 

Nizamuddin,2012). 

 

Colour of the effluent, being the primary pollutant 

is removed by various physicochemical methods 

which are rather costly and generates large 

volumes of sludge. Textile dyes are broadly 

categorized into azo, triphenylmethane, cationic 



Universal Journal of Environmental Research and Technology    

 

 346  

Sharma et al. 

 

and anionic on the basis of chemical moiety 

involved. The group of atoms responsible for 

imparting colour to the dye are chromophores, the 

most important ones are azo.(-N=N-) which may 

be monoazo, diazo, triazo and polyazo (Chaube et 

al., 2010). Azo dyes form the majority of dyes 

being discharged into effluents (Vander 

Zee,2005).The dye used in the present study is a 

diazo dye which is a sodium salt (benzidinediazo-

bis-1 naphthylaminsulfonicacid) . 

Formula: C32H22N6Na2O6S2) Molecular weight: 

696.60g/mol (Bhattacharya et al., 2011). 

 

 Treatment of textile waste water utilises different 

physicochemical processes like ultrafiltration , 

reverse osmosis, ozonation etc. These methods 

are very expensive and feasibility remains a matter 

of concern. Microbial decolourisation and 

degradation of textile dyes has proved to be an 

environmental friendly and cost effective 

approach (Verma and Mandawar, 2003). The key 

step is to isolate and characterize indigenous 

bacterial flora from textile effluent.  Reports 

pertaining to isolation and characterization of 

autochthonous bacterial flora  from textile 

effluent, soil contaminated with textile effluent, 

sludge has been well documented(Chang et 

al,2001; Mabrouk and Yousuff, 2008;Rajendran et 

al.,2011; Ponraj et al.,2011;  Sethi et al., 

2012;Palani Velan et al.,2012;Subhatra et 

al.,2013). Previously, studies have been conducted 

on isolation and characterization of bacteria from 

CETP of textile industries. (Rajeswari et al.,2011).  

Not only prokaryotes, but fungus isolated from 

sludge of textile waste water has also been proved 

to be an efficient decolouriser of diazo dye (Shinde 

and Thorat, 2013). 

 

The present study was aimed to assess the quality 

of untreated and treated textile effluent and 

isolation, characterization and screening of 

indigenous dye decolourising bacteria from  

different sites  of CETP. 

 

2.0 Materials and Methods: 
2.1 Chemicals 

All the chemicals used in the study were of 

analytical grade and procured from Hi Media and 

Merck. The dye used in study, diazo dye was 

generously provided by the Department, of 

Textile, The IIS University, Jaipur 

2.2 Study area 

 Pali is one of the major textile clusters of 

Rajasthan and hence highly polluted with coloured 

effluents. In order to minimize the problem of 

water pollution caused primarily by textile units, a 

12 MLD, Common Effluent Treatment Plant (CETP) 

has been set up by Pali Water Pollution Control 

Treatment and Research Foundation (PWPCTRF) 

Mandia Road. (Figure 1) which operates on 

biological treatment (Activated sludge)  

2.3 Sampling Sites (Figure2a-2d ) 

1. Inlet/untreated/Raw(2a) 

2. Primary clariflocculator (2b) 

3. Aeration Tank/activated sludge(2c) 

4. Outlet/treated(2d) 

2.4 Sampling and effluent analysis 

Grab effluent samples from sites 2a-2d were 

collected in triplicates in pre cleaned plastic cans 

from CETP, Mandia road, Pali in months of 

October-2011 and April-2012 and were 

transported and stored at 4°C in accordance with 

standard procedures.(APHA, 1998). pH, 

temperature and DO were recorded at the site. 

Other parameters BOD, COD, hardness, chloride, 

alkalinity, nitrate, phosphate, TS, TDS were 

analyzed according to their minimum retention 

time. For bacteriological analysis, samples were 

collected in pre sterilized screw capped BOD 

bottles (Figure 3).The bottles were  washed with 

dilute acid, doubled distilled water and rinsed with 

effluent prior to sampling.  

 

                                             
  Figure1:   Study area                                 Figure2a :Inlet                                     Figure 2b :Primary clariflocculator 



Universal Journal of Environmental Research and Technology    

 

 347  

Sharma et al. 

 

                                         
  Figure 2c: Aeration tank                           Figure 2d: Outlet                   Figure 3:  Samples for Bacteriological 

analysis 

 

2.5 Bacteriological analysis 

Textile effluent samples were collected from 4 

sites; (figure 2a-2d) in pre sterile screw capped 

bottles;   transported and stored in accordance 

with standard procedures. Preliminary isolation of 

bacterial strains was carried out by serially diluting 

the samples (upto 10
-10

) and plating onto nutrient 

agar with the following composition (g/l): 

peptone-5, meat extract-1, yeast extract-2, Nacl-5, 

agar-15, pH-7) and incubated at 37°C for 48 hours 

(Rao and Prasad, 2011). Following incubation, a 

mixed culture was developed in all the samples 

reflecting a diversity of isolates. It was then, from a 

mixed culture, single colonies were picked up and 

quadrant streaked onto nutrient agar plates 

amended with dye. Nutrient agar slants were 

prepared for preservation at 4°C, and incubated 

similarly. Discrete bacterial colonies that 

developed on nutrient agar plates were 

designated as master cultures and repeated 

subculturing was carried out in a similar manner 

(quadrant streaking) to obtain pure cultures. The 

isolates were initially grouped according to their 

morphological characteristics like pigmentation, 

growth   pattern, texture, size followed by simple 

and differential staining (Gram staining). 

 

2.5.1 Isolation and identification of bacterial 

strains 

Different biochemical tests like enzymatic tests, 

hydrolytic reactions, fermentation of different 

carbohydrates, IMViC, TSIA, motility, sulfur 

utilization etc (Cappucino and Sherman,2002) 

were carried out to identify the isolates up to 

generic level by Bergey’s Manual of determinative 

Bacteriology.(Holt,1994)  

 

2.5.2 Screening of dye decolourising bacteria 

2.5.2.1 Qualitative screening (Plate Assay) 

(Leelakriangsak and Borisut , 2012) 

The bacterial isolates obtained from all samples, 

were tested for their dye decolourising efficacy. 

Media used in screening was Bushnell’s and Haas 

Agar (BHA) with the following composition (g/l) 

(Magnesium sulphate =0.2; Calcium chloride=0.02; 

Monopotassium phosphate=1.0; Dipotassium 

phosphate=1.0; Ammonium nitrate=1.0; Ferric 

chloride=0.05 ; pH=7.0) supplemented with  diazo 

dye (200mg/l). Preliminary screening was carried 

out by plate assay (Leelakriangsak and Borisut , 

2012).  In this procedure, a spot of a single colony 

using sterilized applicator stick was applied onto 

BHA supplemented with dye and/or 5ml of spot 

from pure broth culture supplemented with 

respective dye was applied and incubated 

similarly. Clear zones around colonies were 

indicative of decolourisation of dye. The zones 

around colonies were measured from the centre 

of the colony and expressed in centimeters. 

Uninoculated plates were used as controls. 

 

2.5.2.2 Quantitative screening (Decolourisation 

Assay) (Manivannan et al., 2011)  

The strains which were able to decolourise dye in 

solid form (BHA supplemented with dye) were 

tested for their ability to decolourise dye in liquid 

form. Media used for screening was Bushnell’s and 

Haas Broth (BHB) with the following composition 

(g/l) (Magnesium sulphate=0.2; Calcium 

chloride=0.02; Monopotassium phosphate=1.0; 

Dipotassium phosphate=1.0; Ammonium 

nitrate=1.0; Ferric chloride=0.05; pH=7.0) 

supplemented with diazo dye (200mg/l). The 

strains were grown in Nutrient broth under 

shaking conditions.(150rpm, 37°C) until the 

O.D660=0.6 was attained (Suizhou et al.,2006). 1ml 